= B

The Periodical of the American Academy of Environmental Engineers®

¥ g . i == 4 1r
l'.‘-l.- | o o 4 - __. ‘-.. I F 9

\V] 'LA
Engmeer

\
—
1 5 - L] - -

a Sl . . B
American Academy of Environmental Engineers .
130 Holiday Court, Suite 100

v - Ay \
Annapolis, Maryland 21401 . s -
ADDRESS SERVICE REQUESTED )
- —‘L rr‘ i - ]
- -
[ e



SEWER TELEVISION INSPECTION
We have tha CCTV aquipment powerad by the latest

SEWER CLEANING: High-Pressure Jetting / Power computers and software. and (he experienced
Bucketing: Single and double-pump, jet-vac combinalion units technicians to precisaly locale problams in mainfines
with line jetfing capabilities of 175 gom | 2,500 psi literally scour and service lalerals. Compiately eliminates costy
[...]
as well as heat recovered from the
aeration system blowers. The dried
biosolids will then be transported to a
nearby cement kiln where the cake will
be burned in lieu of coal. The revised
biosolids process will reduce natural
gas usage by approximately 20% and
reduce the need for transport trucks and
other equipment for land application of
Kentorganite on local farms. In addition,
the use of polymers and ferric chloride
to increase filter press cake solids will
be greatly reduced, and the use of lime
as a stabilizing agent will be eliminated.
However, there will be a reduction in
Kentorganite available for the farmers,
which would require them to find a
more costly alternative for the nutrients
and soil amending properties provided
by Kentorganite. The use of anaerobic
digestion was evaluated, but because the
facility does not currently use anaerobic
digestion, it is not as cost effective as the
solar dryer.

Solar and Wind Power
for Plant Electricity

A third significant objective was to
move away [rom fossil fuel fired sources
of electricity. The plant is currently
planning to design and install a
renewable energy facility at the plant
which will combine wind, solar, and
biomass generation to provide 100% of
the needed electricity at the wastewater
plant, which is about 30,000 kWh per
day or 1.25 MW. The facility intends to
install approximately 300 kW of solar
electricity to power the new UV system
and other portions of the facility by

the end of 2009. The remaining major
component of the energy facility will
be the wind system, which is currently
under study. The facility has 4 years
worth of wind data at 100’, but has
just recently installed a three tiered
monitoring system that measures wind
at 75°, 125" and 185’. Once a year’s

Volume 9, Fall 2009 ENVIRONMENTAL Engineer: Applied Research and Practice



worth of upper level wind data is
obtained, it is hoped that there will be
sufficient wind to justify the installation
of 3-5 MW of wind turbines at the
facility. If it proves achievable, the wind
system is expected to be installed by
2012. Heating, ventilation, and cooling
of the two office buildings located at
the facility represents a major use of
electricity. A geothermal system that will
provide heating and cooling is currently
being designed.

Consistency with
Natural Step Conditions

A review of The Natural Step conditions
shows that the first objective will
address system condition number 2
(in a sustainable society, nature is not
subject to systematically increasing
concentrations of substances produced
by society).

The other two objectives will
address system condition number 1(in
a sustainable society, nature is not
subject to systematically increasing
concentrations of substances extracted
from the Earth’s crust).

Sustainability Training,
Awareness and Competency

The training, awareness, and
competency program is the element
of the EMS where the sustainability
principles are communicated to all
members of the organization. The
KCRWTF holds annual EMS awareness
training for all of its employees. In the
latest training session, a significant
portion of the class was devoted to
understanding The Natural Step
framework and how the KCRWTF is
using it to guide its current programs.

Sustainability Progress Measurement

A common phrase used in business
today is “what gets measured gets
managed.” Progress is measured using
the three stated EMS objectives as

well as some emerging performance
indicators such as product life cycle and
carbon footprint. Monitoring of progress
occurs during the quarterly Core Team
meetings. The EMS representative
provides a summary of the progress

towards the objectives and goals set
forth in the program and the Core Team
then uses this information to ensure the
programs are progressing as anticipated
or if not, what changes need to be
made to ensure the programs meet the
objectives and targets established by
the EMS. In addition, the KCRWTF
prepares several annual reports to the
US EPA and the public about its EMS
activities including its progress towards
sustainability.

The KCRWTF was the first publicly
owned treatment works to be admitted
into the US EPAs National Performance
Track program. The Performance Track
program required an annual report on
progress that includes measureable data
on progress toward objectives as well
as a description of the carbon footprint
of the facility. Although the US EPA no
longer supports the Performance Track
program, the Kent County treatment
facility will continue to measure progress
toward the goals.

SUMMARY AND
CONCLUSIONS

1) This paper describes how the
Kent County Regional Wastewater
Treatment Facility is using the
sustainability principles of The
Natural Step in conjunction with the
ISO 14001 concepts to incorporate
sustainability into an environmental
management system.

2) Three sustainability objectives
incorporated into the environmental
management system at the Kent
County Facility serve as examples
of how sustainability can be
implemented at a wastewater
treatment utility. These objectives
involved substitution of UV
disinfection for chlorine disinfection,
submission of natural gas for fuel oil,
and dried biosolids for coal along
with development of solar and wind
power for plant electrical needs.

ENVIRONMENTAL Engineer: Applied Research and Practice Volume 9, Fall 2009

LITERATURE CITED

American Academy of Environmental
Engineers (AAEE), Environmental
Engineering Body of Knowledge, The
Environmental Engineering Body of
Knowledge Task Force, AAEE, 130
Holiday Court, Suite 100, Annapolis, MD,
January 2009.

Boisvert, A., Leung, P, Mackrael, K., Park,
C., and Purcell, M., “Planning for

”

Sustainability: A Starter Guide™ available
from www.thenaturalstep.org/canada,

The Natural Step Canada, 2009.

Edwards, Andres R., The Sustainability
Revolution, New Society Publishers, 2005.

Elkington, J. “Towards the sustainable
corporation: Win-win-win business
strategies for sustainable development,
California Management Review 36, no. 2:
90-100.” (1994)

Mollison B. and Holmgren, D., “Permaculture
One: A Perennial Agriculture for Human
Settlements”, Trasworld Publishers, 1978.

International Organization for
Standardization (ISO), Environmental
management systems — Requirements with
guidance for use (ISO 14001), available from
www.iso.org, 2004.

Mihelcic, J.R. et al. “Sustainability Science
and Engineering: The Emergence of New
Metadiscipline” Environmental Science
and Technology, 37, 5314-5324, 2003.

Robert, K.H. “Educating a Nation: The
Natural Step”, article from In Context #28:
Making It Happen, Spring 1991 www.
context.org/ICLIB/IC28/Robert.htm.

US EPA “Achieving Environmental
Excellence: An Environmental
Management Systems (EMS) (US EPA,
2004) Handbook for Wastewater Utilities,”
2004, available free from the PEER Center
website at www.peercenter.net.

World Commission on Environment and
Development, Our Common Future,
Report of the World Commission on
Environment and Development, 1987.
Published as Annex to General Assembly
document A/42/427, Development and
International Co-operation: Environment
August 2, 1987. Retrieved, 2007.11.14

Click HERE to return to Table of Contents


http://www.thenaturalstep.org/canada
http://www.iso.org
http://www.context.org/ICLIB/IC28/Robert.htm
http://www.context.org/ICLIB/IC28/Robert.htm
http://www.peercenter.net

SEQUENTIAL CHLORINATION: A NEW APPROACH
FOR DISINFECTION OF RECYCLED WATER

Stephen R. Maguin, PE., BCEE, Philip L. Friess, PE., BCEE, Shiaw-]y Huitric, PE.,
Chi-Chung Tang, Ph.D., PE., BCEE, Jeff Kuo, Ph.D., PE.,and Naoko Munakata, Ph.D.'

ABSTRACT

Recycled water must be properly
disinfected to protect public health.
The most widely practiced recycled
water disinfection technology is
chloramination. However, chloramines
are precursors to the carcinogen
N-nitrosodimethylamine (NDMA).
To address this concern, engineers at
the Sanitation Districts of Los Angeles
County (Districts) developed the
two-step “sequential chlorination”
process. In the first step, free chlorine
is added to fully nitrified secondary
effluent to inactivate pathogens and
to react with NDMA precursors, thus
reducing subsequent NDMA formation.
Chloramines are then added to media
filtered effluent to stop formation of
trihalomethanes (THMs) and haloacetic
acids and to provide further disinfection.
The sequential chlorination process
was extensively tested for disinfection
efficacy and disinfection byproduct
(DBP) formation in the laboratory,
at the pilot scale, and at several
water reclamation plants operated
by the Districts. Results indicate that
the process (1) provides effective
disinfection against total coliform
bacteria and viruses at chlorine contact
times well below those required by
California regulations for disinfected

tertiary recycled paper; (2) reduces
NDMA formation by 50 to 85% in
comparison to chloramination; (3)
produces effluent consistently meeting
the total THM limit for recycled water;
(4) generates insignificant amounts

of cyanide (a DBP of concern); and

(5) causes no aquatic toxicity.

INTRODUCTION

The Sanitation Districts of Los
Angeles County (Districts) operate

11 wastewater treatment plants
serving over five million residents in
the Los Angeles County, California.
The 11 plants treat a combined
average daily flow of approximately
500 million gallons per day (MGD).
Seven of the 11 plants are tertiary
water reclamation plants (WRPs) that
produce over 150 MGD of recycled
water. Typical treatment processes at
these tertiary WRPs include primary
sedimentation, activated sludge with
biological nitrogen removal, media
filtration, chlorine disinfection, and
dechlorination. Approximately one-
third of the recycled water is currently
reused for groundwater replenishment,
landscape and agricultural irrigation,
wildlife habitat maintenance, and
industrial process water supply; the
remainder is discharged to surface water.

Recycled water must be properly
disinfected. The disinfection method
must be effective for pathogen
inactivation, and should minimize
the generation of potentially harmful
disinfection byproducts (DBPs). In
California, disinfection requirements
are specified in California Title 22 water
recycling criteria. For groundwater
replenishment, the recycled water must
meet drinking water standards.

Historically, chlorination is the
most widely practiced wastewater
disinfection technology. Depending
on the ammonia level in the water,
chlorine may be present as either
free chlorine or chloramines. At the
Districts’ tertiary WRPs, either free
chlorine or chloramines may be used
for disinfection because these plants are
designed to remove nitrogen. Secondary
effluents of these plants are considered
fully nitrified and usually contain <1 mg
NH,-N/L. Until recently, chloramination
was practiced at these WRPs because
chloramines produce lower levels of
trihalomethanes (THMs) than free
chlorine (Kuo et al., 2003). Low levels
of ammonia nitrogen (typically 1.0 to
1.5 mg NH,-N/L) were added to fully
nitrified secondary effluent, followed
by chlorine addition (8 to 10 mg Cl./L)
upstream of the media filters. Additional
chlorine could be added downstream

! Stephen R. Maguin, PE,, BCEE, is the Chief Engineer and General Manager of the Sanitation Districts of Los Angeles County. Philip L. Friess, PE.,, BCEE, is a
Departmental Engineer, Shiaw-Jy Huitric, PE., is a Senior Engineer, Chi-Chung Tang, Ph.D., PE., BCEE, is a Division Engineer, Naoko Munakata, Ph.D,, is a project
engineer of the Districts. Jeff Kuo, Ph.D,, PE., is a Professor in the Department of Civil and Environmental Engineering, California State University at Fullerton.
Correspondence should be addressed to Chi-Chung Tang, Wastewater Research Section, Sanitation Districts of Los Angeles County, 1955 Workman Mill Road,

Whittier, CA 9060 1; email: cctang@lacsd.org.

Click HERE to return to Table of Contents

Volume 9, Fall 2009 ENVIRONMENTAL Engineer: Applied Research and Practice


mailto:cctang@lacsd.org

of the filters, if necessary, to maintain
sufficient chlorine residual in the
chlorine contact tank effluent.

Chloramination has provided effective
disinfection. However, researchers
recently found that chloramines generate
N-nitrosodimethylamine (NDMA), a
chemical with high carcinogenic potency
(Mitch et al., 2003; Choi and Valentine,
2004; Mitch and Sedlak, 2004; Sedlak
et al., 2005). NDMA precursors are
chloramines and dimethylamine, a
component in the cationic polymer
commonly added to the return
activated sludge or to the mixed liquor
entering the secondary clarifiers to
enhance settling and for foam control.
In previous work, the Districts
attempted to reduce NDMA formation
by replacing the cationic polymer
with emulsion polymers that do not
contain dimethylamine; although this
change reduced NDMA formation, the
alternative polymers were less effective
than the cationic polymer as a settling
aid, caused operational issues with the
media filters, and were not considered
a practical solution for reducing NDMA
formation (Huitric et al., 2006). Free
chlorine and chloramines may also
produce other DBPs such as cyanide
(Kavanaugh et al., 2003; Zheng et al.,
2004a & 2004b).

Due to these concerns, the Districts
decided to replace chloramination with
a new disinfection method that would
continue to protect public health with
its high disinfection efficacy, minimize
DBP (specifically THM, NDMA, and
cyanide) formation, and have no
adverse impact to the environment
(i.e., no aquatic toxicity). The new
disinfection method should be easily
and cost-effectively implemented
by using existing infrastructure and
practice. To meet these objectives,
the Districts’ staff conceived the
idea of “sequential chlorination”
in which chlorine is applied in two
steps, as shown in Figure 1.

In the first step of sequential
chlorination, free chlorine is added to
fully nitrified secondary effluent. Free
chlorine rapidly inactivates bacteria and
viruses because it is a strong oxidant
(Tchobanoglous et al., 2003). It also
reacts with NDMA precursors to make

FIGURE |
Sequential Chlorination at the Districts’ Tertiary Water Reclamation Plants
PRIMARY SECONDARY TERTIARY
AMDEOMTA DECHLORINATING
CHLORINE ﬂ’““““

FECTHTAR
i:l"l."!‘ !Hﬂ

'IDI.
- RETEE OR
DISCHARGE
CHLORINE
CONTACT
TAREES

HEDTIA
FILTERS

TO REEGTONAL FACTLITY

=

TABLE |
Sequential Chlorination Research Objectives and Scope

Phase | Objectives Scope
| Evaluate DBP formation by sequential chlorination Laboratory experiments using
secondary effluent samples
from Long Beach WRP
Il * Verify DBP formation results from laboratory study Plant-scale testing at Long
* Evaluate microbial (coliform and enteric virus) Beach WRP, San Jose Creek
inactivation and aquatic toxicity WRP*, and Whittier Narrows
* Determine operating conditions (i.e., chlorine dose and | WRP
residual) for full-scale operation
LI} Determine chlorine doses and contact times needed to Laboratory experiments
meet California Title 22 requirements for “disinfected using secondary effluent
tertiary recycled water” (5-log inactivation of poliovirus | samples from San Jose Creek
or MS2 coliphage and total coliform <2.2/0.1 L) WRP* seeded with surrogate
viruses (poliovirus and MS2
coliphage)
[\ Verify virus inactivation results from laboratory Pilot-scale testing using
experiments secondary effluent from San
Jose Creek West WRP seeded
with MS2 coliphage

West WRP.

*San Jose Creek WRP includes two separate treatment systems, San Jose Creek East WRP and San Jose Creek

them less available for subsequent
NDMA formation (Schreiber and
Mitch, 2005). Furthermore, free
chlorine residual helps to control
biofouling on the filter media. In

the second step of the process,
ammonia and additional chlorine

are added to filtered effluent to form
chloramines. Chloramines minimize
THM formation and provide additional
bacterial and viral disinfection. The
only change in system configuration
from chloramination to sequential
chlorination was to relocate the